
STONY BROOK REGIONAL 
SEWERAGE AUTHORITY 

Agenda 

1



STONY BROOK REGIONAL SEWERAGE AUTHORITY 

AGENDA: Meeting #570, June 24, 2019 

TIME:  7:30 PM 

LOCATION: Conference Room, Operations Building, Princeton, NJ 

570.01 “Pursuant to Section 13 of the Open Public Meetings Act, adequate notice of the time 

and place of this meeting was filed with the Authority’s official newspapers, each 

Clerk of each municipality and by being publicly posted on the Princeton bulletin 

board and on the Authority’s website.” 

570.02 Approval of Minutes 

• May 20, 2019

570.03 Board Related Activities 

• Consultant List

Action Item:

-Resolution 2019-45: Authorizing the Award of a “No Political Contributions
[...]
C. Water Quality Management Plan Amendments/Information 

 Nothing to report 

 

D. Capacity Assurance  

As mentioned at the May 20, 2019 Board meeting, a copy of the Hopewell Wastewater Treatment 

Plant Capacity Analysis Report (CAR) submitted on May 20, 2019 is attached. 
 

E. Allocated Flow Update 

  

 None  

 

  

56



S:\PCHOLA\Approval Reports 2019\06 June 2019\06 JUNE 2019.docx 

F. Miscellaneous 

 

 US EPA: Environmentally Sensitive Area (ESA) Grant Condition Waiver Requests 

 

Hopewell Township, Block 46, Lot 15.02 

 

We received a response from the EPA regarding our February 5, 2019 request to the U.S. 

Environmental Protection Agency (EPA) for a waiver from the Environmentally Sensitive Area 
(ESA) special grant condition placed on the Stony Brook Regional Sewerage Authority (SBRSA) 

construction grant projects (C-34-704) for the Daniel Popkin residence, an existing single-family 

dwelling with a failing septic system on Block 46 and Lot 15.02 located at 100 Lewis Brook Drive in 
Hopewell Township, Mercer County, New Jersey. A Copy of the letter is attached. 

 

Heritage at Pennington – Phase 2, Borough of Pennington, Block 102, Lot 1 

 

On June 18, 2019, staff received a request from the American Properties Realty, Inc. for SBRSA to 
submit an Environmentally Sensitive Area (ESA) Grant Condition Waiver Request for Phase 2 of the 

Heritage at Pennington project.  The developer is looking to fast track the NJDEP Treatment Works 

Approval process while construction at the Pennington wastewater treatment plant is in progress.  
Although there were no disturbances to wetlands on-site, the waiver request submission requirements 

apply if wetlands are on site, regardless of whether there is any encroachment upon the wetland areas. 

Documents necessary for the waiver request application were received June 19, 2019.   

The flow associated with this project (Phases 1 & 2) is as follows. 

 Sixty-seven (67) three-bedroom Residential Units  300 gallons per day  20,100 gpd 

 Ten (10) two-bedroom Residential Units   225 gallons per day     2,250 gpd  

 Three (3) one-bedroom Residential Units   150 gallons per day        150 gpd 

             Total Flow    22,800 gpd 

Phase 1 was previously approved for 44 Residential units for a flow of 12,600 gpd. Phase 2 

encompasses the remaining units (36 units) and remaining flow (10,200 gpd). 

At the present time the capacity of the Pennington WWTP is above its rated capacity of 0.300 mgd.  It 
is expected that the plant upgrade and expansion will be completed by the end of 2019.  Currently 

staff cannot certify that the Pennington WWTP has capacity to accept the proposed increase in 

estimated flow.   

Action Item:  Resolution 2019-43:  Authorizing Endorsement of Request for Grant Condition Waiver 

for a Sanitary Sewer Extension of Heritage at Pennington - Phase 2; Block 102, Lot 1; 

Borough of Pennington, Mercer County 

57



58



59



60



61



62



63



 

S:\1BOARD_MEETINGS\2019\approval bear res.doc 

Resolution Authorizing Endorsement of Application for Treatment Works Approval 

Statement of Consent 

Bear Brook Road, Block 9, Lots 55 & 56 

West Windsor Township 

 
Resolution No. 2019-38 

 Date: June 24, 2019 

 

 WHEREAS, an application for Treatment Works Approval has been submitted to Stony 

Brook Regional Sewerage Authority (SBRSA) by Page - Mueller Engineering Consultants, P.C. 

representing the Applicant/Owner Bear Brook Homes, LLC for a major subdivision located in 

West Windsor Township; and   

 

WHEREAS, the applicant proposes an extension of 274 linear feet of 8-inch diameter 

sewer to serve seven (7) five-bedroom single family homes, two (2) three-bedroom townhomes, 

and one (1) two-bedroom townhome.  The project is more particularly described in the 

Treatment Works Approval Permit Application Form (TWA-1), on file at the office of the 

SBRSA; and 

  

WHEREAS, the New Jersey Department of Environmental Protection (NJDEP) 

presently requires the certification by the Wastewater Treatment Facility Owner, that the 

committed flow does not exceed the presently permitted design capacity and with the additional 

flow proposed by this application; and 

  

WHEREAS, SBRSA has reviewed the application based on the requirements of N.J.A.C. 

7:14A-23.3 Projected Flow Criteria, and the flow associated with this application is 2,925 

gallons per day (gpd); and   

 

WHEREAS, this project has been endorsed by West Windsor Township’s Engineer 

dated June 6, 2019 on Form WQM-003 Consent by Governing Body; and 

  

NOW, THEREFORE, BE IT RESOLVED by the Stony Brook Regional Sewerage 

Authority as follows: 

 

Stony Brook recommends approved of the Treatment Works Approval application for the 

proposed allocation of 2,925 gpd. 

 

The Executive Director of SBRSA is authorized and directed to execute the Treatment 

Works Approval (TWA-1 Application) Form WQM-003 in accordance with the SBRSA 

Resolution adopted August 21, 1984.   
 

BE IT FURTHER RESOLVED by the Stony Brook Regional Sewerage Authority that 

the approval shall remain in effect as stipulated in SBRSA’s Revised Resolution Affirming 

Terms for Approvals for TWA-1 Sewer Extension Applications as Amended 11/26/01. 

 

 

64



 

S:\1BOARD_MEETINGS\2019\approval bear res.doc 

MOVED:   
SECONDED:   
ADOPTED:   
 
 
Recorded Vote: AYE NO ABSTAIN ABSENT 
 
Gale D. Downey  
David A. Goldfarb  
C. Schuyler Morehouse  
Bharat Patel  
Pamela Switlik  
Miguel Vilaro-Munet    
 
 I HEREBY CERTIFY that the forgoing is a true and accurate copy of a Resolution adopted by 
the Stony Brook Regional Sewerage Authority at their Board Meeting on June 24, 2019. 
 
 
 

_________________________ 
Antonia Pchola, P.E., Secretary 

 
______________________ 

Date 

 

65



66



1 

 

S:\1BOARD_MEETINGS\2019\approval 2019 CAR letter_final.doc 

 

 

 

 

STONY BROOK REGIONAL SEWERAGE AUTHORITY 

 

PRINCETON, NEW JERSEY 

 
 

 

 

 

 

 

 

 

 

 

CAPACITY ANALYSIS REPORT 

 

for the 

 

Hopewell Wastewater Treatment Plant 

NJPDES NJ 0035301 

 

67



 

 

HOPEWELL CAPACITY ANALYSIS REPORT 

May 2019 
 

 

Due to ongoing extreme wet weather, the 12-consecutive month average effluent flow at the Hopewell 

Wastewater Treatment Plant (WWTP) has recently exceeded 95 percent of its permitted flow.  

Consequently, pursuant to N.J.A.C. 7:14A-22.16(a), we are required to submit a Capacity Analysis 

Report.  Contained herein is SBRSA’s capacity analysis for the Hopewell WWTP, which assesses 

our ability to maximize conveyance and treatment of existing flows and reduce or maintain 

existing flows below the permitted levels. 

 

A draft Facility Planning Study for the Hopewell WWTP has recently been completed.  The overall 

objective of the study was to evaluate the capacity of the Hopewell WWTP and to establish recommended 

capital improvements to effectively address the issues of permit compliance, aging infrastructure, 

efficiency and reliability.  Although several upgrades are recommended to enhance operations, but since 

the Hopewell WWTP has consistently remained in full compliance with its NJPDES Permit effluent 

limits, there are currently no plans for increasing the capacity of the treatment works.   

 

The Hopewell WWTP was placed into operation in 1984 with a design capacity of 0.3 million gallons per 

day (mgd).  The Hopewell WWTP receives flow from Hopewell Borough and a small portion of 

Hopewell Township.  The collection systems are owned and operated by the Borough and Township 

respectively.  Table 1: Hopewell Wastewater Treatment Plant 1984 Design Flows, shows the original 

Wastewater Treatment Plant design data for the Hopewell Plant.   

 

Table 1 

Hopewell Wastewater Treatment Plant 

1984 Design Flows 

Parameter mgd 

Design annual average 0.30 

Design maximum 24 hour 0.78 

Design maximum instantaneous 1.40 

 

Table 2 indicates the average daily flow capacity of each unit process/system as summarized from the 

recently concluded draft Hopewell WWTP Facility Planning Study.   

68



2 

 

S:\1BOARD_MEETINGS\2019\approval 2019 CAR letter_final.doc 

 

 

 

Table 2: Capacity Evaluation Summary  

Unit Process/System  

Average Daily Flow 

Capacity (mgd)  
Influent Manual Screens 0.47 

Grit Chambers 0.53 

Influent Water Pumps 0.3 

Influent Wet Well 0.7 

Influent Force Main 0.46 

Primary Settling Tanks 0.3 

Orbal System 0.37 

Secondary Settling Tanks 0.3 

Return Sludge Pumps 0.47 

Effluent Filters 0.3 

Chlorine Contact Tank 0.32 

Sodium Hypochlorite Feed System  0.3 

Dechlorination Contact Tank 0.96 

Sodium Bisulfite Feed System 0.49 

Post Aeration System 0.37 

 

The most recently submitted (1st quarter 2019) Capacity Assurance Program Report (Form WQM-007) 

for the Hopewell WWTP indicated that the current 12-month average daily flow was 0.2997 MGD 

(99.9% of design capacity).  This reported flow is currently on a 2-month downward trend from its peak 

12-month average daily flow of 0.306 mgd in January 2019 that resulted from the extremely wet year we 

experienced in mid-2018 and continue to experience in early 2019.  The rainfall statistics for 2018 are 

indicated in Table 3 Mercer County, NJ Monthly Total Precipitation and on Figure 1, a graphic from 

NJ.com article entitled ‘The wettest year in N.J. history: County-by-county breakdown; 15 wettest towns 

of 2018.’  The wettest year in the 124 years of recorded data occurred in 2018 and this should be 

considered when assessing the plant’s ability to maximize conveyance and treat existing and future 

flows.    

69



3 

 

S:\1BOARD_MEETINGS\2019\approval 2019 CAR letter_final.doc 

 

 

Table 3 Mercer County NJ Rainfall Statistics   

2018 
Monthly Total 

Precipitation, inches 

January  2.53 

February 6.55 

March 4.99 

April 4.12 

May 6.49 

June 3.94 

July 6.44 

August 4.37 

September 7.5 

October 3.46 

November 8.67 

December 5.43 

Total 64.49 

  

Source: Office of the NJ State Climatologist, 

Rutgers University 

 

 

 
 

Figure 1: Graphic from NJ.com article: The wettest year in N.J. history: County-by-county breakdown; 

15 wettest towns of 2018. By Len Melisurgo | NJ Advance Media for NJ.com | Posted January 04, 2019 at 

08:30 AM. 

70



4 

 

S:\1BOARD_MEETINGS\2019\approval 2019 CAR letter_final.doc 

 

According to the Office of New Jersey State Climatologist (ONJSC), the 30-year normal yearly rainfall is 

46.64 inches, with a calculated 124-year mean yearly rainfall of 45.21 inches (median = 44.73).  As 

shown in Table 4, the total annual rainfall for 2018 was 64.49 inches, which is significantly above (17.85 

inches above) the 30-year normal.  The annual average flow through the Hopewell WWTP for 2018, was 

0.303 mgd.  The 12-month rolling average peaked at its 5-year high in December 2018.    

 

 

Table 4: Hopewell WWTP Effluent Flow and Rainfall Data  

2014 through 2018 

Year 

Monthly 

Average 

Effluent Flow,  

mgd 

Average 

Monthly 

Rainfall,  

inches 

Total Annual 

Rainfall, 

inches 

2014 0.288 4.04 48.48 

2015 0.264 3.45 41.37 

2016 0.251 3.27 39.19 

2017 0.258 3.64 43.63 

2018 0.303 5.37 64.49 

    
Average 0.273 3.95 47.43 

 

Table 4: Hopewell WWTP Effluent Flow Data 2014 through 2018, presents  

the annual average monthly-average effluent flow for years 2014 through 2018.   

 

A similar instance of high average flows occurred in 2011, which was also a very wet year with 

approximately 64 inches of rain reported in Mercer County (source: 

https://climate.rutgers.edu/stateclim_v1/nclimdiv/index.php?stn=NJ021&elem=pcpn).  For 

comparison, the annual average flow in 2011 was 0.32 mgd.  As proven then, when the abnormally wet 

weather subsides, flows are expected to return to more normal averages.  The 12-month rolling average 

flows for the most recent five (5) year period (2014-2018), including the 2018 high flows, was 0.27 mgd, 

(~91% capacity).   

 

The Hopewell WWTP has one TWA issued, but not yet connected (Second Street Sewer Extension 

located in Hopewell Borough), for one home, with a flow allocation of 300 gpd.  In 2013, The Mercer 

County Final Wastewater Management Plan (WMP) dated October 2013, indicated a full build-out flow 

of 0.366 mgd for the Hopewell WWTP based on information provided by both Hopewell Borough and 

Hopewell Township.  However, the WMP is currently being revised.  As previously indicated, because 

the Hopewell WWTP has remained in full compliance with its NJPDES Permit effluent limits, there are 

presently no planned improvements to the Hopewell WWTP related to an increase in capacity.  However, 

after the WMP is revised, the need for a potential future expansion of the Hopewell WWTP to 

accommodate future potential build-out flows will be assessed. 

71

https://climate.rutgers.edu/stateclim_v1/nclimdiv/index.php?stn=NJ021&elem=pcpn


5 

 

S:\1BOARD_MEETINGS\2019\approval 2019 CAR letter_final.doc 

The large fluctuation in flow between wet and dry weather are typical of Infiltration/Inflow (I/I).  Sources 

of inflow include water entering the sanitary sewers from inappropriate connections such as sump pumps, 

roof drains, or where urban features prevent surface runoff.  Infiltration is generally understood to be 

groundwater entering sanitary sewers through defective pipe joints and broken pipes, and will occur 

wherever local groundwater elevation is higher than the sewer pipe.  Both Inflow and Infiltration tend to 

peak during precipitation events, and will, in general, increase over time. 

 

An estimate of I/I associated with the Hopewell WWTP, was calculated by comparing the average daily 

flow data for the lowest 30-day flows (assumed to be a time with very little inflow/infiltration) occurring 

over the last 5 years, with the 5-year average flow.  The lowest 7-day average flows were also compared 

with the 5-year average.  The resulting I/I estimate was found to be approximately 0.1 mgd.  

 

SBRSA does not own or operate the collection system from our contributing participants/member 

communities.  It is instead reliant upon the participants/member communities of the SBRSA to undertake 

I/I reduction as indicated in the SBRSA Service Contracts.  

 

On March 20, 2019 SBRSA sent a letter to all our participant/members requesting its 

participants/members to evaluate their I/I and to undertake reductions as necessary in order to avoid 

costly and potentially unwanted alternative solutions, such as potential sewer bans and/or premature 

expansion of our treatment facilities due to excessive I/I.   

 

The Hopewell WWTP is operated with due care.  Personnel operating the equipment are trained in its 

operation and standard operating procedures (SOPs) have been developed to maximize conveyance and 

treatment of existing flows through the plant.  SBRSA has consistently met its NJPDES permit monthly 

and weekly average effluent limitations.  And, although several upgrades and enhancements were 

recommended in the recently received draft Facility Planning Study, there is currently no need to increase 

the capacity of the Hopewell to achieve reliable permit compliance.  Therefore, this Capacity Assurance 

Report does not include a selected alternative, implementation schedule or financing plan.  SBRSA 

anticipates that the participant/members will undertake the necessary I/I reduction, and this combined 

with a return to historically-normal weather are expected to reduce, and maintain, plant flows below 

permitted capacity. 

 

72



73



74



75



76



 
 
 

STONY BROOK REGIONAL 
SEWERAGE AUTHORITY 

 
 
 
 

Regulatory Report 

77



S:\LAB\Board Regulatory Reports\2019\Jun.docx 

REGULATORY REPORT 

  

June 2019 

 

 

A. Discharge Monitoring Report (DMR) 

 

The Discharge Monitoring Reports for the months of May and June 2019 were 

submitted to NJDEP. No violations were reported.  